@Wﬁ
Tiger

1/10 SCALE ELECTRIC POWERED TOURING CAR SERIES
1:10 BEIESAS)

No0.6535-F

This radio control model car is not a toy! Before beginning assembly, please read this manual thoroughly.
AE@BSMTEEERIF—MIE - HEREIRFRIFFRAEmRAE -

The contents are subject to change without prior notice due to product improvements and specificatrion changes.
TEHFNCEMTIRRETEMESR - AERBRERSIRIIETHNECRR » BfSRBERRREEE]  TESTRNERE -

Maintenance Manual & Parts GCatalogue

HEIZERIIE R T B RER

Introduction BiS

Thank you for purchasing this Thunder Tiger product. This manual contains the steps and instructions required to assemble
your car. Please read this manual completely before attempting to start maintenance. Follow the directions in this manual closely
to reduce problems during operation. We offer online help on our www.acehobby.com or www.thundertiger.com and forums
and our product specialists are ready to take your call if you have any technical questions. Have fun and enjoy the exciting world
of R/C.

RHTIEEEERSPARROWHAWK VXEEREE - EERN—ALEHRaERBENERR B ERFHERNNEE » TEh2EREREE
RER » TEREC  EMERREIRRERE  BLEZRGERERCIEZER - AMEARPEES THEREEAERIFEIRNE
E5E > EECAERBERREERER R > BEFRIRES » IABAERZERLBERIEEERS - SELEERIER L EEOM%RR -
EUIBI0R AR FIPTIR 8024/ N S BB S IREUEH B R AHIRIETE IR - SRMRNSIRESHEIE Awww.thundertiger.com TSI Bwww.
tiger.com.tw » B FHFIEHABTARTE |



~SPABROWHAWK. vz

Under Safety Precautions Z=;XEE18

Please read all of the instructions and familiarize yourself with the product and its controls before operation.

1. This product is not a toy. It is a high performance model car therefore it is important to familiarize yourself with the model,
its manual, and its construction before assembly or operation. Adult supervision is necessary for children operating this
model.

2. Always keep this instruction manual on hand during assembly and for operating reference.

3. Do not use a power screwdriver to install screws into plastic parts. A power screwdriver’s high rotation speed can heat
up the screw being installed which can result in some melting of the plastic parts or stripped threads.

4. For best performance, it is important to make sure all the moving parts can move freely without binding.

5. This product, its parts, and its assembly tools can be harmful to your health. Always exercise extreme caution when
assembling and operating this product. Keep away from any high speed rotating parts during operation.

RHCBEERRER - TBRRREAERR - BHERTERRBS -

1. FEBASTREREERF KNS » BRER(FEEEEABEMARLR - FHBIUTERRESE  BERNBRERERFAEEMEE -

2. BLEREURBSE - WIRERERE © RITRBSTIREDERED -

3. A7 ERES TARZEMEMINEB SN L JeeENEBEMRMEIES -

4. FERAMEEHMISHESAZTY » IBEFE » LUERSMEETEE

5. WHERABHEERERIE - IHEE « 78  BIE LA HIRENESTMANGES - ERESLEEFHHREHEIURRE
287 BEERIRERTERA - EITFPAEHEEEEEREG N EERE R AR ERS -

Index 5|

Manual Format SRBASEAIT - P.2 | STEP13 Steering Servo EmEMmM - . _________ P.14
Symbols Used Throughout The Manual 7558283 P.2 | STEP14 Installation of Motor Mount & B - P.14
STEP1 Rear Differential Z®4E - P.3 | STEP15 Installation of Top Plate 55 1847 --------- - - P.15
STEP2 Spur Gear & Input Shaft BEZnEstE - P.3 | STEP16 Installation of Battery Pack &Mt - -~ P.15
STEP3 Rear Bulkhead Unit &Z&FE - - P4 | STEP17 Receiver & E.S.C BUdERRZES P.16
STEP4 Rear Suspension BEEMMIE - ----—----—--————————- P5 | STEP18 Front Bumper FIFGIE#HR / FrontBody Mounts BIEEERSZHE -~ P.16
STEP5 FrontAxle HISEEIE®HE - P.7 | STEP19 Tire/Wheels SmRcRMmE% - P.17
STEP6 Front Bullkhead Unit Ai#Rsg - P.7 | STEP20BodyShell &% P.18
STEP7 Front Suspension AR MMM - - - - - - P.8 | SPARROWHAWK VX EXPLODED VIEW J@/FBI#ESR ... P.19
STEP8 Shock Absorber HEEe&#H —————————- - P.10| SPARROWHAWK VX PART & - ___ P.22
STEP9  Steering Bellcrank e -~ ----—-—————- P.11| SPARROWHAWK VX OPTION PART Z&E# - P.27
STEP10 Installation of Rear End 55 % BERRE --- - P12| BODYSHELLSE®®% P30
STEP11 Installation of Front End 55 RIBEEMmE P.12| WHEEL & TIRE OPTION PART LIST #fRGediay --------------- P.31
STEP12 Steering Servo BEIEMRM - P.13| OPTIONAL ELECTRONICS BEREFER -~~~ P.32

Tools Included Rl TH

Hex Wrenches
1.5/2.0/2.5/3.0mm
NBRFHE

Tools Required For Assembly #HZE#{ZTH

Philips Screwdrivers Needle Nose Pliers Wire Cutter Hobby Knife
(LIM/S) R | O8I ERELIET)
+FiREF

‘ é [

Super Glue Thread Locking Adhesive
Grease

Lexan Body Curved Scissor Ruler (CA Glue) (Threadlocker) Rt (=
ERBAN R R SRR FIREE (FH)

1



@Wer

Manual Format ZRBRZERH

How to read the instruction manual? I

- it * | Example GRBREEH

REg=EE ple E2BR&EHI

A: Indicates the assembly step number and the m Front Suspension BIEEE T il
parts that are to be assembled.

B: Displays actual size drawings, and part A
quantities used. Q

@ 10x15x4mm

C: All parts, except screws, are identified by its gl earng
order numbers. When purchasing spare parts,
identify the part required and cross reference @omm '
this to the spare parts list in the end of this R xc

maunal, which shows the purchasable spare o 4

parts and the corresponding order numbers. © Gisigag ook Buehn

D: This instruction manual uses several symbols.
Pay careful attention to them during @WE@W )
construction. Details are given at the bottom B+

of each page.

: BOTHEY DB AL BRI

: SHERHRBRRIYREREE

BLLHEHFTARU R BN SRR IRE R

EFRREHFRIR
D: B{FRIAMT RO E BN REIER S AR
£ BKRAETREETHERESR g

Marked "L" |

9w>

In the chassis set, these dog bones have been assembled in one-piece unit.

[RRREABAEETER

Symbols Used Throughout The Manual F5EEREA
Apply C.A Glue Cut off shaded portion
FRIREZBEHS KIETS D EL)

m

P Apply silicon oil LY Ensure smooth, non-binding movement when assembling
$ oil FREEERH @7’ ERBTEEE

Assemble as many times as specified Pay close attention here
2 IS TR R “ Pay close at
Assemble left and right side the same way N, Cut off excess
‘ﬁ S BIALARR Cut off exce

x

(@WY Assemble in right order
o2 L ﬁ o roadoker
g Drill holes with the specified diameter [l Aol
pply grease
V| ETRTEL R BNE ED)

Must be purchased separately
X RS




@ 2.5x12mm
F/H Philip Machine Screw
FEE+S IR

@

@) 8x14x4mm
Ball Bearing
LIS

@

@) 3x5mm
Washer

BE
O

@ 5x8mm
Washer
2E

1O

5)4.4x0.8mm
O-Ring
ORYR

® 3x19mm
Pin
iz}

You may also use silicone oil to replace grease for the differentials. Fill up to 80%. Change
the viscosity of the silicone oil according to track conditions and your driving style.
DMRAKFREBE R EE R Z R R RBERER S M - BIEGRERZEE
ZRARE HE KN\ DmENT) - ZRHFSNNEE - TRIYKIBFBERRFEEER
BEESREIHRAREERRE -

l

@) 5x11x4mm
Ball Bearing
LIS

@ 2.5mm
E-Clip2
ERVIR

| -z

@4mm
E-Clip2
ERVIR

@ 3x6mm
BT Philip Machine Screw
[EEER=al =20

B 1.6x8mm
Pin
iz}

(L Hint
‘@

Apply grease
FRABESHE (&)




Thunder
lioer

m Spur Gear & Input Shaft SRENESEmH
Do (3) 2

1) 2.5x8mm
F/H Philip Machine Screw
FEE+ IR

@6mmL)
Ball Stud
LKEERE

----------- 4

@ 3x12mm
BT Philip Machine Screw
[EEER=a =20

@ 14x10.5x0.1mm
Diff Shim
ERFERA

@ 3x10mm
F/H Philip Machine Screw
FEE+ IR

Marked "C"
t%a—\ "C"

Adjust the backlash
with the shims.
FRFAEEZ RSB
PR E 2 &
BB 5 B -

Apply grease ¢ Hint
prs e @ [




@i@l@ g

m Rear Suspension Arm &IEE & miE

ﬂ

(D Inner Hinge Pin
REH

@6mm(s)
Ball Stud
LKEARE

3 3x10mm
F/H Philip Machine Screw
FEE+ IR

@ 2.5x2mm
F/H Philip Machine Screw
FEE+S IR

Ofm @
D (<) - 2

CE—

Marked "D"
*%a_—\ IlDI!

H

@ 10x15x4mm
Ball Bearing
LDz

@6mmL)
Ball Stud
LKEERE

Ofm @

L&

In the chassis set, these dog bones have
been assembled in one-piece unit.

[RREREC TR

Assemble left and right side the same way

[ Hint
O s A EIRAER




Thunder
lioer

m Rear Suspension A EBEMBBIE ((aemd i Vj

@ 6mm(L)
Ball Stud
TROERE

(o (&) 4 @? S\ E
@ 3x10mm @/w T
BT Philip Machine Screw

B TR ®%
@ z |

@ 2x4mm
BT Self-Tapping Screw W/washer
BEE+F2EEH

Marked "ES-CM"
=T "ES-CM"

@) 2.5x22mm
Outer Hinge Pin (Rear)
e

(For Right)
(ERIEHE

m Rear Suspension £ EEE®HiE

Body Clip
ERREUEIE
(o (&) 2
00—
(2 3x8mm N
BT Philip Machine Screw 0
BSE+ %4 o
o
o
D
el 3 (Rear Body Post)
0 0 (BB
0 s |
o o
o o
o o
@ ° 0
o
N o
(o} N .
o N P
o
o
g
o
S @
; { @

Assemble left and right side the same way
‘ﬁ ZHEREEAEE




@ 2.5x14mm <
F/H Philip Machine Screw @ ]
FEE+S IR

@ 8x14x4mm

Ball Bearing

LIHDES
I o R 1
@ 2x10mm

Pin

iz}

TR O AL =R AR ES IR CAIE ) - (EEC)

Pl You may also use differential gears to replace direct drive axle for the front differential.(Option)

m Front Bullkhead Unit BE58%38
O @) 2 D

@6mm(L)
Ball Stud X
IREREE @ 5x11x4mm
Ball Bearing
'“I\I\IIIIIIIIII\I\IHI\I\IIIIIIIIIIII\I\IHI\IHI -------- 4 LiPES
@@3x10mm N ) e
BT Philip Machine Screw H @ !
BTE 5% 44 ®2.5mm
E-Clip2
ERVIIR
............... 2
| )
@) 14x10.5x0.1Tmm @‘émcnl“_
Diff Shim -Clip2,
(el ERVIIR
ERFERH
-

(@

= /

Adjust the backlash
with the shims.
FRFAREZ RSB
PR mECE
BB 5 B -

Apply grease o Hint
s s @ FE




Thunder
lioer

m Front Suspension BIEEERRRiE

ﬂ [ 2
(@ Outer Hinge Pin (Rear) Marked "B"
REH =T "B

Ofm ©-—:

@6mm(s)
Ball Stud
LKEERE

@ 3x10mm
F/H Philip Machine Screw
FEE+S IR

@) 2.5x5mm
F/H Philip Machine Screw
FEE+F IR

Marked "A"
t%a—\ IlAIl

A iEEEE For Right
m Front Suspension BIEEBMIE  (Foptony e o Vm

Marked "R"
%a_—\ IIRII

@ 5x11x4mm
Ball Bearing
LIS

Oifm @

@6mmL)
Ball Stud
LKEaREE

O

(@ Caster Block Bushing
CEUGREE

Marked "L"
%a_—\ IlLll

@ 3x12mm
BT Machine Screw
BSE+5 %4

In the chassis set, these dog bones have
been assembled in one-piece unit.

[RRE BT

Assemble left and right side the same way [ Hint
ZHAEIEE @ T




Front Suspension BIEEE R miE

@D 6mm(L)

i

(Frgnt Shock Tower)
WEREZZ)

(Bl

Marked "ES-CM"

2

Ball Stud

K

@ 2x4mm

(For Right)
(ERIEHE)

2

B+ EBIRH

I

23

U
QOuter Hinge Pin (Front)

]

BT Self-Tapping W/washer
[=]

e

@ 2.5x20mm

Front Suspension Hili

@ 3x10mm

4
2

B+ IR

I

23

BT Philip Machine Screw
5!

Ball Stud

K

=]
=]

2 6mm(L)

Assemble left and right side the same way
‘ﬂ ZHEREEAEE




ef
f

hund

Teer

19

e

m Shock Absorber iE#EZE2848

D)V S
7N
£ \%&.\t

A 2

o)

Vi
/ ‘k_
e

N\

TNLUE AW

NG

}ﬂ/mm.w /\
N>

L ULLANA
e ) NBr

7 i /
Wy \.m,,. ,\\J ug
L (o i
= /4../ /
X

(Front Shock Absorbers)
(HEEPR R HRIRERRES)
(Rear Shock Absorbers)
(BB RERHLRERRES)

10




éi@%@»@ NG

m Steering Bellcrank E[CIEhiA#E )
Top View
, v F1RE
Ofm @
@ 6mm(L)
Ball Stud
TROERE
H:'MMMM 2 Rear
_ It ERRE
(2 Swing Post Screw
EO R E ER
) O
©) 5x8x2m
Bushing
HE
Side View
IR E
_/
Note direction
FEHEETSE

Marked "ES-ST"
&R "ES-ST"

Marked "ES-ST"
B3 "ES-ST" A

Pay close attention here LY Ensure smooth, non-binding movement when assembling
ERHRETER @7 EBEtEEE

| I Apply grease
l“ FEREEHE &)




hunder
lioer

©

2 A
ST
sl
ey

(BEREERMIBGSINER D)

(Rear Suspension)

(ERRERRIEESINER D)

{Front Suspension)

feaREERMmE

12

2

1

Installation of Front End #5 & BIEEE HmiE
3

Installation of Rear End

@D 3x10mm .

B+SU%M
B
B

B+SU%M

=]
2

LS
S

=]
2

F/H Philip Machine Screw
SURHR
F/H Philip Machine Screw

b
|'|\|\IIIIIIIIII\I\IHI\I\I\IIIIIIIIII\I\I\I\I\I\I

F/H Philip Machine Screw

TRt
I

155

@ M3 Lock Nut
@ 3x10mm

@ M3 Lock Nut

i < T

@ 3x14mm




Marked "T"

%a_—\ uTu
@ 2.6x12mm
F/H Self-Tapping Screw
FEESE R
Ofm @ 1
@ 6mm(S)
Ball Stud
E ?EE Kk
KR Neutral
D O — 9 aiivi 2
@ 2.6x10mm
F/H Self-Tapping Screw 90°
FEESE
Uuﬂmmmmmmmmu .o -------------------- 1
@ © N
4x12mm
Socket Hex Machins Screw a
A7 BB EF
[mﬂlﬂﬂﬂﬂﬂ]ﬂ ------------------- 2 | | Steering Servo Type Servo Horn Mount i )
_ . Marked "T" for Thunder Tiger stock servo. Find the
® 3X4mm BOEAR AR appropriate servo horn mount for your servo from the
ACE R/C S1903/ S2008MG | T chart below. Install the servo horn arm with the stock
ACE R/C DS1015/DS1313 T :n(;ulgtlng screw.See the graphic for the correct neutral
1 = .
Airtronics / Sanwa / JR/KO | A IR TIEIRMERARER - F2EIRESESSIK
® 5.6X3mm Futaba T AR E R PTER  HIAREE - AR SHRIMREMIIE
Arm Washer AR - o
— Hitec H MISAEBRETRERPIINE (990 -

m Motor Pinion Gear & Z5RE)Es

_“'_ Gear Ratio Formula
gl St EtE A

( Spur Gear Teeth

Pinion Gear Teeth

X2.6154 ) :1

motor mount caused by overtighten screw.
EREERARE , UREF EECERAEEIFMHENER

“ Note to insert a washer into the gap to avoid breakage of

Spur Gear AESAZESER *72(48 PitchEagD) 69(48 Pitch&sa)
Pinion Gear 5;Z5R8 &8l 1920 [ 21 | 22 [ 23 [ 25 |26 26 | 27 [#30[32]35

Final Gear Ratio % {E&hEaLH 9.91[9.4218.97 | 8.56 |8.19 | 7.53 | 7.24 | 6.94 | 6.68|6.02|5.64 [5.16

Max. Speed 1&iE Slow € Fast R
Accsleration JTE [ Good B ﬁ Bod =
Running Tine 7RISR | Long &= Short %2

Fits Chassis SBFER STD. 1Z#t OPT. S#tE
Fits Upper Deck &R 18R STD. 1Z#t OPT. SU#tE
Fits Motor MNT. &M 5;ZEERE STD. &4 OPT. oEE(E

Adjust the gear ratio by changing pinion gears according to the size of the track and other conditions.
EHFER AR EREHE B ERSEH BB SR AR EMRRER S LIEE AT EREFERRIEIEK -
* 1. Sparrowhawk VX at present comes with 72T spur gear and 26T pinion gear.
Thunder Tiger also provides 19T/20T/21T/22T/23T/25T racing pinion gears as optional parts.
For other gear ratios, please find optional gears with standard 48pitch from the aftermarket parts.
* 1. REEIBESELLA 72T/26T, BEAEIMSMEE19T/20T/21T/22T/23T/25T ZINEDESHMRRET K - IR IEBEIHRGE
it » mEEMENRRESRASBITTEETEBPEIR IR RELRIRAENRL -
# 2. Replace standard parts with optional chassis, upper deck and motor mount when using 30T/32T/35T pinion gears.

#2, B 30T/32T/35 TS ERSNEITFEIRMKEHER - BIRRBFEEEE -

[ Hint Pay close attention here
‘@ [T SRR

13



) Thunder
hoer

m Steering Servo EO){FAR

@ 3x10mm
F/H Philip Machine Screw
FEE IR

(2 3x8mm
BT Self-Tapping Screw W/washer
BE+F2EEH

)

@ 3x10mm
F/H Philip Machine Screw
FEE SR

screw.

SRR TTAN R R R HT IR

the screw.

Finally tighten the motor mount

SHMY SSEE E R IF MR, BRERREEE

Note the washer is installed before re-tightening

o HAE
25

Turn the motor to find proper gear mesh, the
spur gear should spin smoothly after adjusting.

BB ERERESR

Pay close attention here
ERRETER

14



JIEE[EEa AN

P
o)
=

7.2V Stick Pack Battery

7.2VIRIRE

Note the size of screw. Too long screw

will touch the driveshaft cup.

EREMRY

k

Installation of Top Plate #5& 181K

Installation of Battery Pac

5 _ Nz N
: H : : [ H
i 8 i 8 m 3 Y _
H O H O O H
H n H (2] (] : ()
m El m El @ El : £
L - = = @ S
&) 8% (&) 8% O 8% =B a
= BE =B = = BE — < ey
D..Wm pm = pm = eﬁE pzm
Ed Edy = §5f = £3€ 4
© ot Q _ o3 = T o\ = & O] o
X X = xbm = X903 o
&m &m E S = soik o fB
© ® O (oo Q

@% g

15

Pay close attention here
ERHRETER




Cef

hund
f

loe

19

©

Receiver & E.S.C BRI {4 EEES

EARSBEETE
FESEE

o
=
Q
Q
©
<
jo
@

-
-
©

=]
3]
@
=

ey

-

through the tubing.

8% / FrontBody Mounts BIEERR 21+

>
= 8w
< S
=K
3 1
£ o
S ™ o~ 0 ==
@ | 3 8 57
= | 3 L ® 2
: T g
L %% : %% < g
CR- I ON-
g=1hh of =1h
Ed+ |\o® o E&+
S 14 € T
T Lo .m_mam Q I oA ?
&S ChF o i &S ChF /
© ®

16




~SPABRORHA

@ Tire/Wheels 8R4 7iEg

Tire insert foam

IRAS BRI

~EHAO (= z /\ﬁggnﬂm\":tl]u' Rl b '_zfﬂ [
B ol iSIRRS (SR BIREIE SIS EARIR DIRCB S
Warning: Follow the adhesive instructions for proper use and safety. Wear eye and hand protection.

AR ERAREZBEEIEEE  REBRLFEREESRUBERRBRE -

Install the tire onto the wheel. Glue the tire to the wheel with instant glue in four spots around the tire on both sides.

S reserve the right to change specificatioins
S" without prior notice.
--------- 4 g FEMNMBESRE T EREB T EMER -
g Q RE REE R IEEREINECRRA »
@ 4x12mm 1 BPISRBERRISLERRN  TBRITRAE

Socket Hex Machins Screw B
A EEEE

. VAN =N The tires and wheels in your kit may vary from
Tlre/Whee|S Eﬁﬂn &Eﬁég ~ those shown in the pictures. Thunder Tiger is
4 constantly working to upgrade our kits and we

(S Hint Apply C.A Glue Assemble as many times as specified Pay close attention here
P _ - EEESEa ERIREIBEHE Xl‘. KIETERERE ERAERDR

17



ef
f

hund

loe

19

©

Antenna Hole

Body Shell EB7%

B+SU%A

=]
2

(@ Round Tap Screw

EBRYRENUGIA

i @

@ Body Clip

18

TRYEL

£l
=

- fixt

Drill holes with the specified diameter

N




© FEHBNGEL) RN ¢ | R A S B B Sk AT ¢ M S CE RSN AT SIS0 C B RSB Y]

- E ] BB [ FEuh Sk~ L H S

*ao1jou Jolud 1hoylim suloljesiyidsads abueys o} 1Y6LI 8yl 8AIasal am pue s Jnho apelbdn o} Buppom
Anue)suod si Jabl| Japuny] ‘sainjoid ay} Ul UMOYS asoy] Wolj AleA Aell 11 JNOA Ul S|aaym pue sall} ay] i

2
69v.ad ) g
€/60ad

S016ad

0v8.ad

M @\woooon_

eL16ad
; 2116ad”
9. 8710090 % pel6ad E16ad %
0L16ad
S016ad
08060d

¥2804d

N

\M , Zv8.ad
89904d ¥016dd

0ve.ad

£€8064d
1¥8.ad

¥016ad

0ve.ad

N s016ad

0ve.ad

ATSINISSY LNO¥A

19



PD7871-B

PD7853 PD7853

SHOCK ASSEMBLY

REAR ASSEMBLY

20



958/0d

ATSN3SSY

_ie8i0d

8£e/ad
8.180d s @ s508dd
@ __9180ad

4410 dv3d

- .
EB&/M EEEWI ¥
66€/Qd . 85060d

@ \

650804

G. N
omwal/@m zg@
P

) _9/800d
§5060d

\@@

8/6004 £¢84dd

1€8.0d ce8/0d

%@AEE
@/vmwal

e610d -4 4

21

958/0d

@
8.180d”

¢£8.4d

88v7d m
zesiad

soceqd |

g /m %Nmmron_

88r20d AT9IN3SSY SISSVYHO ATSIN3SSY 441d LNO¥A




SPARROWHAWK VX PART ZH&XR

D —
PD7712 ANTENNA BAG
FEE

PN =
@ ) @ 2

PD7338 MOTOR W/DECAL SET
HESME (540)

PD7831 OUTDRIVE CUP SET
[ELES

PD7832 SOLID AXLE
hEEELRE

PD7833 DR!VEEINION&INPUT SHAFT
Z=iRamEnia

PD7834 SPUR GEAR MOUNT W/B.B
ChoREh A AR

PD7835 SPJ:U&GEAR HUB,72T
FEsERHE(72T)

PD7836 PINIQENQG EAR, 26T
BiELER

PD7837 MOTOR MOUNT
HEETERE

PD7838 REAR SUSPENSION ARMS

®RIEE

PD7839 FRONT SUSPENSION ARMS
HIEEE

PD7840 UPPER LINK SET
IS4

PD7841 SUSP. TOE PLATE
R

Pz

PD7842 FRONT DOGBONES PD7843 REAR DOGBONES PD7844 MAIN DRIVESHAFT PD7845 CHASSIS
BIEENIE ®EEE SR {EEEN &Y ESRER
e e
e e g @
e @ g ©

EED

PD7849 NYLON BUSHINGS
BOoiRE

() ()
()

4) 4)

PD7850 SHOCK SET
BEEEE

PD7851 SHOCK BODY
BESESME

PD7852 SHOCK BOTTOM CAPS
BEEEs TEEAE

PD7853 SHOCK CLIPS




SPARROWHAWK VX PART ZH&XR

4COILS / 4:EE

< Y

=

\_/.—
£3888888

PD7871-B HOCK SPRING, BLACK
BEEREE (BB) 21x1.8mm

PD7879 BULKHEAD COVER
ZHRFE T ER

0100
9P »

00 00 e &
PD9053 FRONT BULK SET PD9055 D[FFERENIIAL GEAR SET PD9057 DRIVE PINION SET 13T PD9058 DIFF SE\LJJ:R GEAR 34T
BIZE&RME - TSE EiRiAtsin ZR/)\EEES (13T) ZRAAEES (34T)
ST
=

=
S

PD9072 BUMPER SET
BIRTENR

PD9073 URETHANE BUMPER
FHIER

PD9074 SHOCK TOWER SET
BEEY

e e S S

) D N\ )

PD9080 OUTER HINGE PIN SET
BEETHE

PD9083 INNER HINGE PIN SET

e

PD9086 SWING RACK SET
BoanhiE

FEEERVEREY

PD9104 BALL STUD, L
PREAAE

5.4 4y 25 gD g 4

-

(i@

PD9087 SWING POST SCREW

PD9090 HUB CARRIER SET

e Ik BamEE
’v’v’i«,,(,h& (@, w]?% P

PD9109 BODY POST SET
B

PD9110 HXE ADAPTER SET
AVEL G il z o |

PD9105 BALL STUD, S
IREARE

23

PD9107 STEERING SERVO HORN SET
EOhAEEEE




SPARROWHAWK VX PART ZH&XR

PD0874 d5xD10xW4(4)
PD1573 d5xD11xW4(2)
PD0458 d10xD15xW4(2)
PD0876 d8xD14xW4(4)

PD7475 M3x10B (20)
PD7469 M4x12B (20)

PD1569 (20)
PD0978 (20)

&

SCREW
Fith

>
P
k:@.

E-CLIP
ERUIR

PD9131 M2.6x10(20)

PD1683 M3x10B (20)
PD9133 M2x4B(20)

PD1532 M3x8B (20)
PD1533 M3x10B (20)
PD8205 M3x6B (20)
PD2488 M3x18B (20)
PD1534 M3x12B (20)
PD7339 M3x4B (20)

IRERERA

BALL BEARING

CT P.M.SCREW

£
\mﬂ::
g
o]
_|_
&
W
2

BT P.M.
(SEERgEa T

SCREW

PD7943 M2.5x8B(20)
PD1191 M3x8B(20)
PD1192 M3x10B(20)
PD9124 M2.5x12B(20)
PD7855 M2.5x6B(20)

\L-_,\\-% PD1244 M3B (20)

PD0388 CLIPS (20)
PD7193 HNLRS (20)

A

PD0973 4B (20)

LOCK NUT
LFRRIR

=
mi

HOOK PIN (R) BAG
LERRIRIE

PD1962 M3x4B (20)
PD9126 M4x10B (20)

©

PD0668 M3x10(20)

CT P.M.SCREW
FERT IR

SET SQ_REW
FiiSTEPAYAV=E] B

24

BT.MACH. SCREW
HETERBIRK

WASHER

FRE




@ IThunder

Teer

SPARROWHAWK VX PARTS LIST S{#x®

PART# DESCRIPTION 28 NOTE
PD0388 BODY CLIPS(20) RAVIHFAE(20)

PD0458 BALL BEARINGS(2), d10XD15xW4 EEE(EE(2), d10XD15xW4
PD0668 BT M. SCREW(20), M3x10 HEITEN7VEIRSR(20), M3x10
PD0876 BALL BEARINGS(4), d8XD14xW4 BEEE(4), dBXD14xW4
PD0973 WASHER(20), 4mm #5T)(20), 4mm

PD0978 E-CLIP(20), 4mm EZY30IB(20), 4mm
PD1191 CTP.M.SCREW(20), M3x8 FEE+RU%H4(20), M3x8
PD1192 CTP.M.SCREW(20), M3x10 FEE+SRIZH4(20), M3x10
PD1244 LOCK NUT(10), M3 1FRRIRIB(10), M3

PD1532 BT P.M. SCREW(20), M3x8 BSE+321%44(20), M3x8
PD1533 BT P.M. SCREW(20), M3x10 ESE+57I8#(20), M3x10
PD1534 BT P.M. SCREW(20), M3x12 BESE+SER##(20), M3x12
PD1569 E-CLIP(20), 2.5mm EZY30IE(20), 2.5mm
PD1573 BALL BEARINGS(2), d5xD11xW4 EEEEE(2), d5xD11xW4
PD1683 BT P.M. SCREW W/W/(20) BSE -+ EIEH4(20)
PD1962 SET SCREW(20), M3x4 HEEBEAVEIEH(20), M3x4
PD2488 BT P.M. SCREW(20), M3x18 BT +571R#4(20), M3x18
PD7338 MOTOR W/DECAL SET BESHE (540)
PD7339 BT P.M. SCREW(20), M3x4 BISE+321%54(20), M3x4
PD7475 SKH.M SCREW(10), M3x10 A7 VEIZ#R(10), M3x10
PD7712 ANTENNA BAG XIREE

PD7831 OUTDRIVE CUP SET EEEE

PD7832 SOLID AXLE hEEERRE

PD7833 DRIVE PINION&INPUT SHAFT = REpania

PD7834 SPUR GEAR MOUNT W/B.B Chooan EgEEAE

PD7835 SPUR GEAR HUB, 72T FesiRiE (72T)

PD7836 PINION GEAR, 26T 5E R (26T)

PD7837 MOTOR MOUNT BEEERE

PD7838 REAR SUSP. ARMS B

PD7839 FRONT SUSP. ARMS HiEE

PD7840 UPPER LINK SET VL |

PD7841 SUSP. TOE PLATE BEAR

PD7842 FRONT DOGBONES glfEEeE

PD7843 REAR DOGBONES ®EeE

PD7844 MAIN DRIVESHAFT ma SO

PD7845 CHASSIS BRE

PD7846 SERVO MOUNT SRR EE

PD7847 BATTERY BRACE =it

PD7848 TOP PLATE T8

PD7849 NYLON BUSHINGS EOTHE

PD7850 SHOCK SET B

PD7851 SHOCK BODY IR E A

PD7852 SHOCK BOTTOM CAPS BEESE T EEAA

PD7853 SHOCK CLIPS R

PD7854 WHL HEX ADAPTER EEEN

PD7855 CTP.M.SCREW(20), M2.5x6 EEE+SPIR44(20), M2.5x6
PD7871-B | SHOCK SPRING, BLACK, 21x1.8mm, 4COILS BEREEEE), 408 HARD &
PD7879 BULKHEAD COVER ERFE TN EIR

PD7943 CTP.M.SCREW(20), M2.5x8 FEE+SRURH4(20), M2.5x8
PD8178 O-RING(20), d2.9xW1.78 ORUIE(20), d2.9xW1.78
PD8205 BT P.M. SCREW(20), M3x6 BISE+324%44(20), M3x6
PD9051 DIFFERENTIAL CASE =R ARE

PD9052 REAR BULK SET BERFELETER
PD9053 FRONT BULK SET BIZ=RFE - N =4
PD9055 DIFFERENTIAL GEAR SET =5 RS

PD9057 DRIVE PINION SET 13T 253/ VERES (13T)

PD9058 DIFF SPUR GEAR 34T ZERAARES (34T)

PD9072 BUMPER SET HIBHIENR

PD9073 URETHANE BUMPER FptE R

PD9074 SHOCK TOWER SET SEEESeS, 20

25




() |hunder op)RROWHAWK VX PARTS LIST ZHE

PART# DESCRIPTION X 28 NOTE
PD9077 STEERING BLOCK SET PE R

PD9078 CASTER BLOCK SET CHIEEA

PD9080 OUTER HINGE PIN SET EEETE

PD9083 INNER HINGE PIN SET R

PD9086 SWING RACK SET EOiRE

PD9087 SWING POST SCREW B

PD9090 HUB CARRIER SET LR EE

PD9104 BALL STUD, L LREEMRE

PD9105 BALL STUD, S LREEMRE

PD9107 STEERING SERVO HORN SET TEERIAEEE

PD9109 BODY POST SET s

PD9110 HXE ADAPTER SET VAN L S e e

PD9124 CT P.M.SCREW(20), M2.5x12 Z5E+S2I%44(20), M2.5x12
PD9126 SET SCREW(20), M4x10 ﬁpam/ VEIEHH(20), M4x10
PD9131 CT P.M.SCREW(20), M2.6x10 PEERE SR HK(20), M2.6x10
PD9133 BT P. TAP SCREW(20), M2x4 ESE+5RIRH(20), M2x4

26




* CFRP=CARBON FIBER REINFORCED PLATE
*ALUM=ALUMINUM

SPARROWHAWK VX OPTION PART tiicfctF

PD7722 ALUM STEERING BLOCK SET
ERNRENE

PD7723 ALUM CASTER BLOCK SET
RS R R CRYEEE

PD7724 ALUM HUB CARRIER SET
5 HOUE KR

PD7865 ALUM MOTOR MNT.
BEEERE

2

(12)

\ (6)
N\

S

PD7866 CFRP CHASSIS

PD7867 BATT.BRACE&ACC

PD7868 ALUM TURNBUCKLE SET

PD7869 REAR UNINI SHAFT

B (iRiER) ESIERARMAERR BEREORIEE % {Ehenia
S o
$.°-
-
‘s 0 g T g®
W
%%.. L]
4COILS / 48E 3.2COILS / 3.2;0E
PD7870 FRONT UNINI SHAFT PD7871 SHOCK SPRING,(BL) PD7872 SHOCK SPRING,(R) PD7873 ALUM THREAD SHOCK SET
EIEELEE EESTEE (B) 21x1.6mm TEESTEE (K1) 21x1.6mm EESREGE

d

=
=

=

=

PD7874 STEEL MAIN DRIVESHAFT

PD7875 CFRP TOP PLATE

PD7876 ALUM HEX ADAPTER

PD7877 AL BATT. STRAP SCREW

Tre?Y

TrE?

B EN 18R (BiR) B ERWE AR BEnE B IR
KN
8 8 8
00000000
00000000
PD7878 CFRP BATT. STRAP PD7968 ALUM STEERING BELLCRANK ~ PD7969 ALUM STEERING SLIDER ~ PD9082 SUSP.ARM MOUNT BUSHING
T TR ORI EOEE fal=pan e R REHE
FR
e e
s, e
i = e —
~
<~

4)

PD9084 FRONT TOE PLATE
B EAR(0°)

PD9085 REAR TOE PLATE
BIEAR(2.5%)

27

PD9130 BALL BEARING 5x8x2.5mm
FRERENE 5x8x2.5mm

PD9140 FLAME DECAL,BLUE
PNE & i



* CFRP=CARBON FIBER REINFORCED PLATE
*ALUM=ALUMINUM

SPARROWHAWK VX OPTION PART tiicfctF

o
ﬁ?ﬁi’og

PD9141 FLAME DECAL,YELLOW

PD9142 FLAME DECAL,RED

PD9143 CFRP BUMPER TOP PLT ~ PD9144 CFRP FR SHK TOWER

BB, B WREEHE, AT Gt R B EmE e
-~ 2°RR \\
S A S DN
e | U ~ S
] ® T %
? E "":TEHHG-,
T 4 FRE o A Y
PD9145 CFRP REAR SHOCK TOWER ~ PD9146 CFRPBULKLOWERCOVER ~ PD9149 ALUM. REAR TOE BLOCK ~ PD9154 ALUM.UPPER ROD
IR 2 2 T RFE T &R BIREAR(213%) FEEERIEE
AQ0801» <AQ0802 ‘
LA
A >~
=
NO.1304 ROTATING CARSTAND ~ NO.2705 LED LIGHTING KIT Motor Pinion Gear &5;ZEREES
iR E=EeS LED g8 PD7033 19T
PD7034 20T
PD7035 21T
PD7036 22T
PD7037 23T
PD7039 25T

28




 Thunder

Oiger”

* CFRP=CARBON FIBER REINFORCED PLATE

#ALUM=ALUMINUM

Tioer . SPARROWHAWK VX OPTION PARTS LIST B E! =

PART# DESCRIPTION X 28 NOTE
PD7033 MOTOR PINION GEAR, 19T EiERRENES 1985
PD7034 MOTOR PINION GEAR, 20T EIiERRENES 2085
PD7035 MOTOR PINION GEAR, 21T BiERREEE2185
PD7036 MOTOR PINION GEAR, 22T BiERRENEE22t5
PD7037 MOTOR PINION GEAR, 23T EiERRENES23EE
PD7039 MOTOR PINION GEAR, 25T EiERRENES 2585
PD7722 ALUM STEERING BLOCK SET IEROEEEOE
PD7723 ALUM CASTER BLOCK SET RS RIS CRIEEE
PD7724 ALUM HUB CARRIER SET RS RO BIREE
PD7865 ALUM MOTOR MNT. BEEERE

PD7866 CFRP CHASSIS AR (R
PD7867 BATTERY BRACE&ACC. EEARFHHAR
PD7868 ALUM TURNBUCKLE SET BEREONIFHE
PD7869 REAR UNINI SHAFT & IEEEnE

PD7870 FRONT UNINI SHAFT ‘UE,@JEE%E

PD7871 SHOCK SPRING,21x1.6mm (BLUE), 4COILS EennE (5), 408 MID. ##tE
PD7872 SHOCK SPRING,21x1.6mm (RED), 3.2COILS —%aﬁﬁ (*D), 3.2@E SOFT ¥R
PD7873 ALUM THREAD SHOCK SET HEIRERE
PD7874 STEEL MAIN DRIVESHAFT SRS

PD7875 CFRP TOP PLATE :Eﬂi (R
PD7876 ALUM HEX ADAPTER [EE AW YAV e e
PD7877 ALUM BATTERY STRAP SCREW %,mxﬁﬁfﬁ?ﬁ
PD7878 CFRP BATTERY STRAP Tt AR
PD7968 ALUM STEERING BELLCRANK e EOEREOES
PD7969 ALUM STEERING SLIDER ST HIR
PD9082 SUSPENSION ARM MOUNT BUSHING BEWE

PD9084 FRONT TOE PLATE, 0° B SAR(0E)
PD9085 REAR TOE PLATE, 2.5° BIRFARER.5E)
PD9130 BALL BEARING 5x8x2.5mm REREA 5x8x2.5mm
PD9140 FLAME DECAL,BLUE NERBOHR BE

PD9141 FLAME DECAL,YELLOW NEBOHR, =
PD9142 FLAME DECAL,RED NERBOHR , AT
PD9143 CFRP BUMPER TOP PLT IR HERIFIE AR
PD9144 CFRP FR SHK TOWER IR = es 2 32
PD9145 CFRP REAR SHOCK TOWER iR E sz 42
PD9146 CFRP BULK LOWER COVER I = RE TER
PD9149 ALUM REAR TOE BLOCK 2°3° BIEFIRQCERE)
PD9154 ALUM UPPER ROD FIEERMER

1304 ROTATING CAR STAND i EFRE=E

2705 LED LIGHTING KIT LED oigi&ia

29



BODY SHELLS E7}

PD8257 PAINTED BODY SET
SERREERR + SKYLINE Z-TUNE

PD8258 CLEAR BODY W/DECAL
ERERMEE + SKYLINE Z-TUNE

PD8259 DECAL SET
BGHE » SKYLINE Z-TUNE

PD8260 PAINTED BODY SET
SEREERR » BMW M6

PD8261 CLEAR BODY W/DECAL

PD8262 DECAL SET

PD8263 PAINTED BODY SET

PD8264 DECAL SET

BEHER KA » BMW M6 BEHE - BMW M6 STAXEERY » AUDITT B4R - AUDITT
— a Eeesn — W8 ) -
7‘»»_._{)_:_3 -:gg
== O
“_ o — = .

D EE—

—r7 A

Sl

PD8265 CLEAR BODY W/DECAL
BRERREE  AUDI TT

PD8286 PAINTED BODY SET
FERVEEER » NISSAN 3502

PD8287 CLEAR BODY W/DECAL
EORER R - NISSAN 3502

PD8289 PAINTED BODY SET

PD8290 CLEAR BODY WIDECAL XANAVIGT-R (R34)

PD8291 DECAL SET XANAVI GT-R (R34)

PD8288 DECAL SET
B5HE - NISSAN 350Z

SEREERR + XANAVI GT-R (R34) BRERRAGHR RGHR
PART# DESCRIPTION 28 NOTE
PD8257 PAINTED Z-TUNE SEAVEERR © Z-TUNE
PD8258 CLEAR Z-TUNE W/DECAL EIHER A » Z-TUNE
PD8259 Z-TUNE DECAL SET A5 » Z-TUNE
PD8260 PAINTED BMW M6 SEAYEERR * BMW M6
PD8261 CLEAR BMW M6 W/DECAL EIFEERR K AHE - BMW M6
PD8262 BMW M6 DECAL SET AGHE - BMW M6
PD8263 PAINTED AUDI TT SEAYEERR » AUDITT
PD8264 AUDI TT DECAL SET AGHE - AUDITT
PD8265 CLEAR AUDI TT W/DECAL EIRER R ASHK - AUDITT
PD8286 PAINTED 3502 STANEERYEERY » 3507
PD8287 CLEAR 350Z W/DECAL EIRER A - 350Z
PD8288 350Z DECAL SET BHHE - 350Z
PD8289 PAINTED XANAVI GT-R R34 SEAREERREERR + XANAVI GT-R R34
PD8290 CLEAR XANAVI GT-R R34 W/DECAL EIREERR AR - XANAVI GT-R R34
PD8291 XANAVI GT-R R34 DECAL SET A5#E » XANAVI GT-R R34

30



WHEEL & TIRE OPTION PART LIST i Edamss

@)

@)

~
@)

N, |

5-SPOKE WHEEL / 5/T\éfa%i8
PD6601-L C/BLUE EREEE , 26mm
PD6601-P C/PURPLE E@EHEL, 26mm
PD6601-Y C/YELLOW E@EES, 26mm
PD6601-R C/ROUGE ZEEHEAL, 26mm

RACING DISH WHEEL / i3 ims%
PD7649 WHITE H& , 26mm
PD7650 WHITE H& , 30mm

5-SPOKE WHEEL / 5/T\éfa%iE
PD6679 GOLD EiES, 26mm
PD6681 CHROME Z3EiR, 26mm
PD6682-B BLACK E&, 26mm
PD6682 WHITE &, 26mm

10-SPOKE WHEEL / 10/T\éf&%
PD7699 WHITE BE&, 26mm
PD7770 WHITE B&&, 30mm
PD9112 BLACK E&, 26mm

@)

@)

-y

i P
Insert Foam Included.

Insert Foam Included.

SPRINT DRIFT TIRE / ZRRERR
PD7643 ,26mm
PD7644 ,30mm

PULSE DRIFT TIRE / Ix&EREG
PD7645 ,26mm
PD7646 ,30mm

HIGH GRIP TIRE / SiEitt/If6
PD1784 ,26mm

FIRE BLADE TIRE / B5& N AEmAS
PD9158 ,26mm

@)

nY ‘\

-

\\\\ Q)

@) @)

@)

8-SPOKE WHEEL / 8/T\émE%

1/10 BBS WHEEL / BBS #fi&%

SLICK TIRE W/FOAM / J¢BEAG

FOAM TIRE SET / &5R;B#A51E

PD0635 GOLD,E#E%, 26mm  PD0855 GRAY, fT&,26mm PD9134 ,26mm PD7647 ,26mm
PD0639 WHITE,EHE&, 26mm PD1011 WHITE, H&,26mm PD7648 ,30mm
PD9113  BLACK 28, 26mm PD6736 CHROME, $E$R,26mm
PD9113-S SILVER, $RE&, 26mm
PART# DESCRIPTION X218 NOTE
PD0639 8-SPK WHEEL (2), 26mm (WHITE) 8/T#HER (2), 26mm (HE)
PD0855 10 BBS WHEEL (2), 26mm (GRAY ) 10/T\BBSERER (2), 26mm (W)
PD1011 10 BBS WHEEL (2), 26mm (WHITE) 10/T\BBSE#RER (2), 26mm (HE)
PD6601-L | 5-SPOKE WHEEL (2), 26mm (C/BLUE) 5MEmEYHE (2), 26mm (EEBIEE)
PD6601-P | 5-SPOKE WHEEL (2), 26mm (C/PURPLE) 5MEmEYHE (2), 26mm (EEEBIEL)
PD6601-Y | 5-SPOKE WHEEL (2)), 26mm (C/YELLOW 5MEmEYE (2), 26mm (EEBES)
PD6601-R | 5-SPOKE WHEEL (2), 26mm (C/RED) 5MEmEYHE (2), 26mm (EEBIEHD)
PD6679 5-SPOKE WHEEL (2), 26mm (GOLD) 5MEREYHE (2), 26mm (BiEE)
PD6681 5-SPOKE WHEEL (2), 26mm (CHROME) 5MEREHE (2), 26mm (EFEIR)
PD6682-B | 5-SPOKE WHEEL (2), 26mm (BLACK) 5ITERERHA (2), 26mm (BB)
PD6682 5-SPOKE WHEEL (2), 26mm (WHITE) 5ITERERHA (2), 26mm (BE8)
PD6736 10 BBS WHEEL (2), 26mm ( CHROME ) 10/T\BBSERER (2), 26mm (§EiR)
PD7647 FOAM TIRE SET (2), 26mm SIEBHRIaE (2), 26mm
PD7648 FOAM TIRE SET (2), 30mm SiEBHRIaHE (2), 30mm
PD7649 RACING DISH WHEEL (2), 26mm (WHITE) TVERES (2), 26mm (&)
PD7650 RACING DISH WHEEL (2), 30mm (WHITE) TVERES (2), 30mm (&)
PD7699 10-SPK SPORT WHEEL (2), 26mm (WHITE) 10/TRER (2), 26mm (HE)
PD7700 10-SPK SPORT WHEEL (2), 30mm (WHITE) 10/TW#RER (2), 30mm (HE)
PD1784 HIGH GRIP TIRE (2), 26mm SIEHZIEE (2), 26mm
PD7643 SPRINT DRIFT TIRE (2), 26mm FSRAERS (2), 26mm
PD7644 SPRINT DRIFT TIRE (2), 30mm FSRFAERS (2), 30mm
PD7645 PULSE DRIFT TIRE (2), 26mm IRERERB (2), 26mm
PD7646 PULSE DRIFT TIRE (2), 30mm IRERERS (2), 30mm
PD9158 FIRE BLADE TIRE (2), 26mm EIENHHRAS (2), 26mm
PD9112 10-SPK WHEEL (2), 26mm (BLACK) 10/TWHRER (2), 26mm (BE)
PD9113 8-SPK WHEEL (2), 26mm (BLACK) 8/TI#RER (2) , 26mm (BE)
PD9113-S | 8-SPK WHEEL (2), 26mm (SILVER) 8/T\EwER (2), 26mm (RE2)
PD9134 SLICK TIRE W/FOAM (2), 26mm JEARS (2), 26mm

31




OPTIONAL ELECTRONICS ZEiiESER

7.2V Ni-MH Battery Pack / Stick

No.2941 Ni-MH Battery

Pack/Flat, 7.2V/3600mAh SC

No0.2937 Ni-MH Battery Pack/Flat,
7.2\VV/2400mAh SC

ACE RC.
V74794

Electronic Speed Control
RITES

No.8050 Veloci RS

Specifications

Item No. 8050
Voltage range 4.8~8.4V
Internal resistance 0.004
Momentary Load (1 sec) 400A

Brief Load (30 sec) 230A
Continuous Load (5 min) 170A

BEC Voltage 5V

BEC Current 1.5A
Frequency 2.0 KHz
Reverse Yes
Reverse Limit (sec) Yes (8 sec)
Motor Limit 17+turns
Over Load Protection Yes

Setup Procedure Digital / Push Button

Mode Switch (recerse/brake) Yes

Weight (g/oz.) 71/ 2.50
Dimension (mm) 49 x 36 x 28
Rec. Vehicle 1/10 Car

ACERC.

Receiver(TR 203A)
L

Specifications

Item No. AQO0649 / AQ0574 / AQ0650
Frequency (MHz) 26/27/40
Channel 2CH
BEC No
Modulation AM(PPM)
Single Conversion 455KHz
Channel Spacing 10KHz
Battery Power 4.8~6V
Current Drain 10mA@6V
Dimensions (mm) 35.6x26x15
Weight (g/oz.) 10/0.32

ESC Continous Current

*kk

ESC Resistor

*kk

D

ACERC.

No.8127 Digital High Torque / DS1015

Specifications
Torque 4.8V/6V/(0z-in)

161.1/201.4

igital Servo

HNIIEAR

No.8128 Digital Standard / DS1313

Specifications

Torque 4.8V/6V(oz-in) 133.3/173.6

Torque 4.8V/6V(Kg-cm) 11.6/14.5

Torque 4.8V/6V(Kg-cm) 9.6/12.5

Speed 4.8V/6V(sec/60°) 0.138/0.108

Speed 4.8V/6V(sec/60°) 0.16/0.13

Gear M Gear M

Bearing 2BB Bearing 2BB

Size LxWxH(in) 1.65x 0.81 x 1.56 Size LxWxH(in) 1.65x 0.81 x 1.56
Size LxWxH(mm) 41.8x20.6 x 39.6 Size LxWxH(mm) 41.8x20.6 x 39.6
Weight(oz/gram) 2.328/66 Weight(oz/gram) 2.328 /66

@

cCOUGAR

-
3-CHANNEL COMPUTERIZED RADIO P 3 [ |

3CH Computrerized
Radio Control System

FNIBELER s

No.8306

Specifications

Item No. 8306 8306-S1 8306-C1
Transmitter COUGAR P3i

RF Module FM26/27/40/75 MHz

Receiver TR-402-F

Servos N/A | ACE R/C S1903x1 \ ACE R/C S1016x1

Accessories  Switch hamess x 1, Battery case x 1, Mounting

Hardware and Frequency Flag Set x 1

32




@Wer

@ 2008 manuzctured by 1 HUNDER TIGER CORPORATION
http://www.thundertiger.com




	6535 JD7138 01-09.pdf
	6535 JD7138 10-18.pdf
	6535 JD7138 19-30.pdf

